

MUTUAL CORNELL

Patrick McCarthy
 Stiletto Piercing Supply
 4356 Indianola Avenue
 Columbus, OH 43214

August 1, 2024

CERTIFICATE OF ANALYSIS
 Date Submitted: 07/18/24
 24081710-1

PASS	
Nickel Release Pass/Fail limits	
Non-piercing components	Limit
Pass	< 0.88
Fail	> 0.88
Piercing components	Limit
Pass	< 0.35
Fail	≥ 0.35

Item number: 1
 Item description: Titanium Posts
 Sample Date: 07/16/24
 Testing Start Date: 07/24/24
 Testing End Date: 07/31/24
 Analyzed by: RS/JM on 07/31/24
 Samples submitted by customer, results relate only to items tested.

Component	Post			
Results				
Rep 1	< 0.05			
Requirement Limit	0.35			
Rating	PASS			
Test Details				
Ext. Area (Sq. cm.)	1.25			
Ext. Volume (ml)	5			
Masked	No			
LOD	0.05			
Unit:	µg/cm ² /week			



Kevin E. Donahue

Kevin E. Donahue
 Laboratory Director

Jeff Mascoli

Jeff Mascoli
 Laboratory Manager

The reference method is EN 12472:2020-11, "The Method for Simulation of Wear and Corrosion for the Detection of Nickel Release from Coated Items" and EN 1811:2023 " The Reference Test Method for Release of Nickel from all post assemblies which are inserted into pierced parts of the human body and Products intended to come into Direct and Prolonged Contact with the Skin."
 Item tested as a complete article per EN1811:2023 Annex B.4.2.1.
 Test report shall not be reproduced except in full, without written approval of the laboratory.
 Method Reporting Limit for Nickel 0.05

ISO/IEC
 17025:2017
 ACCREDITED

136 Corliss Street, Providence, RI 02904
 Telephone: (401) 274-9999
 www.mutualcornell.com


 ANAB National Accreditation Board
 ACCREDITED

 TESTING LABORATORY
 AT - 1404